
 
 
 
 

 
BOARD OF COMMISSIONERS 

 MEETING AGENDA 
 
 

Rowland Water District 
3021 S. Fullerton Road 

Rowland Heights, CA 91748 
  
 

Thursday, February 6, 2025 
8:00 A.M. 

  
  
Each item on the agenda shall be deemed to include any appropriate motion, resolution, or 
ordinance, to take action on any item. 
 
Materials related to an item on this agenda submitted after distribution of the agenda packet are 
available for public review at https://puentebasin.com/board-packets/ or during regular business 
hours at the Walnut Valley Water District office, located at 271 S. Brea Canyon Road, Walnut, 
California. 
 

 
1. Call to Order            Chair Lewis 
 

2. Flag Salute          Chair Lewis 
[...]
 responsibility of RGR. 

 
C. A finance charge of 1.5% per month on the unpaid amount of an invoice will be 

charged on past due accounts. Payments by PBWA will thereafter be applied first 
to accrued interest and then to the principal unpaid balance. Any attorney fees, 
court costs, or other costs incurred in collection of delinquent accounts shall be 
paid by PBWA. If payment of invoices is not current, RGR may suspend 
performing further work. 

 
3. INDEPENDENT CONTRACTOR—It is understood that RGR will function as an 
independent contractor and will hold itself out as such and will be without authority to obligate 
PBWA for indebtedness, contracts, or other legal obligations. 
 
4. POLITICAL REFORM ACT—RGR will be solely responsible for its filing and reporting 
obligations pursuant to the Political Reform Act of 1974, as it may be amended from time to 
time. PBWA, and any other participating agencies, will be solely responsible for their respective 
filing and reporting obligations pursuant to the Political Reform Act of 1974, as it may be 
amended from time to time. 
 
5. GOVERNING LAW - This contract shall be governed by and construed pursuant to the 
laws of the State of California.  
 
6. ENTIRE AGREEMENT - This contract represents the entire agreement of the parties and 
no other representations, promises or agreements, oral or otherwise, shall be of any force or 
effect. This contract may be supplemented, amended or revised only in writing by agreement of 
the parties. 



Puente Basin Water Agency 
Lobbying Firm Retention Contract 
Page 2 of 3 
 
 
7. TERM OF CONTRACT—This engagement shall be subject to review at any mutually 
agreed upon time. Either party may terminate this engagement without cause by giving written 
notice at least sixty (60) days prior to the date of termination. PBWA’s obligation to pay any 
further monthly installments shall cease upon the date of the termination and PBWA shall have 
no further monetary obligation to RGR as of that date of termination. The effective date of this 
agreement is March 1, 2025, and it shall terminate on December 31, 2026. 
 
 
 
PUENTE BASIN WATER    REEB GOVERNMENT 
AGENCY      RELATIONS, LLC 
271 South Brea Canyon Road    1415 L Street, Suite 870 
Walnut, CA 91789     Sacramento, CA 95814 
 
 
 
 
By: Jared Macias     By: Robert J. Reeb 
 Administrative Officer    Managing Officer 
 
Date: ____________________   Date:  ____________________ 
 

 



 

 
 
 
 

 
 
 
TO:  Board of Commissioners 
FROM:  Jared Macias, Administrative Officer 
DATE:  February 6, 2025 
RE: Technical Memorandum for the Advanced Water Treatment Facility Preliminary 

Sizing and Concept Evaluation 
 
 
Recommendation 
 
Receive and file the Technical Memorandum for the Advanced Water Treatment Facility 
Preliminary Sizing and Concept Evaluation.  

 
Background 
 
The respective Puente Basin Water Agency (PBWA) members have contractual allocations of 
tertiary treated recycled water from the San Jose Creek Water Reclamation Plant and the 
Pomona Water Reclamation Plant. In addition, each agency has the ability to pump and 
transport brackish groundwater from the Puente Basin. With the adoption of California’s direct 
potable reuse (DPR) regulations in December 2023, effective October 2024, PBWA desired to 
explore treating these existing sources for a potential potable supply. 

In November 2023, PBWA entered into a Professional Engineering Services Agreement with 
Woodard and Curran (W&C) for the preliminary sizing and concept evaluation of a proposed 
Advanced Water Treatment Facility (AWTF). The AWTF was assumed to be located on a parcel 
owned by the City of Industry, who is a partner with PBWA in other recycled water projects. 
W&C assumed the proposed AWTF would treat a blend of tertiary treated recycled water and 
brackish groundwater, up to 5,000-acre feet per year (AFY) or 4.5 million gallons per day 
(MGD). Water quality samples were taken from both sources to determine applicable treatment 
processes and equipment. The treatment train would consist of no less than four separate 
treatment processes, and no less than three diverse treatment mechanisms for each pathogen 
(enteric virus, giardia lablish cyst, and cryptosporidium oocyst). To meet these requirements, the 
DPR treatment train was assumed to be full advanced treatment, consisting of ozone-
biologically active filtration, micro or ultrafiltration, ultraviolet disinfection, reverse osmosis, 
ultraviolet disinfection with advanced oxidation, and chlorine disinfection. With losses through 
the treatment process, the plant was assumed to produce up to 3.5 MGD of highly treated 
potable water.  

A conceptual layout of the treatment plant was designed along with probable costs. Based on 
the equipment required for full advanced treatment, an estimate of $105,050,000 to 
$225,100,000 was provided. At this time, the cost for pursuing this project any further is 
prohibitive, however, staff will continue to monitor the availability of grant funding at local, state, 



 

and federal levels. In addition, it is probable that treatment equipment costs will come down in 
the future as more efficiencies are made and more suppliers enter the DPR market.  

 
 
Attachment 

A) Technical Memorandum for the Advanced Water Treatment Facility Preliminary Sizing and 
Concept Evaluation 



PBWA (0023627.00) Woodard & Curran, Inc.
Technical Memo - PBWA AWTF Preliminary Sizing and Concept Evaluation_20250106.docx January 6, 2025

TECHNICAL MEMORANDUM
TO:  Jared Macias, WVWD

CC:  Sherry Shaw, WVWD

PREPARED BY:  Martha De Maria y Campos, Tyler Abercrombie

REVIEWED BY: Carrie Del Boccio, Nate McLaughlin

DATE: January 6, 2025

RE: Puente Basin Water Agency (PBWA) Advanced Water Treatment Facility (AWTF) Preliminary Sizing and 
Concept Evaluation

1. Background and Objective

Puente Basin Water Agency (PBWA) wishes to understand whether a specific vacant parcel is of sufficient 
size to construct an Advanced Water Treatment Facility (AWTF). The proposed facility will treat a blend of 
tertiary treated recycled water from the Pomona Water Reclamation Plant and brackish groundwater from 
the Puente Basin to the quality standards needed for direct potable reuse (DPR). For planning purposes, 
PBWA will allocate up to 2,000 acre-feet per year (AFY) (1.8 million gallons per day (MGD)) of tertiary treated 
water and up to 3,000 AFY (2.7 MGD) of brackish groundwater, for a total AWTF design feed capacity of 
5,000 AFY (4.5 MGD).

2. Assumptions to Form the Basis of Parcel Assessment

2.1 Water Quality

A review of available water quality data for both the brackish groundwater and tertiary treated recycled 
water from Pomona Water Reclamation Plant (WRP) was conducted to determine a representative blended 
feed water quality profile for the AWTF.  This water quality profile was used in coordination with equipment 
manufacturers to determine the necessary treatment train and treatment equipment sizing for the facility.

Groundwater sampling data reviewed was from several wells in PBWA’s service area, including data from 
Wells #1-5 and the Tony Poli Well for the most recent five years from 2018-2023. Title 22 data for Well #5 
from February 2024 was also provided for review as part of this evaluation. This data consisted primarily of 
total dissolved solids (TDS) data, with some data for calcium, pH, temperature and alkalinity from the Tony 
Poli Well. Tertiary treated recycled water data was pulled for the most recent five years (2018-2023) from 
online data available on the California Integrated Water Quality System (CIWQS).

Due to limited sample set of parameters associated with the groundwater quality data, a qualitative 
comparison was done between the two data sets. It was found that TDS and pH data between the 
groundwater and recycled water were similar, suggesting that variations in the blend of influent sources 
during plant operation should generally not cause significant treatment challenges. The data summary 
presented in Table 1 was developed as an estimate of blended water quality from the data provided for use 
in coordination with equipment vendors for conceptual design and sizing of the treatment process train.



PBWA (0023627.00) Woodard & Curran, Inc.
Technical Memo - PBWA AWTF Preliminary Sizing and Concept Evaluation_20250106.docx January 6, 2025

TABLE 1: ESTIMATED SUMMARY OF BLENDED WATER QUALITY

Parameter Units Average Max/Range
Ammonia, Total (as N) mg/L 2.0 6.9
Boron, Total Recoverable mg/L 0.3 0.4
Calcium mg/L 190 200
Chloride mg/L 139 186
Chlorine, Total Residual* mg/L 1.2 4.7
Dissolved Oxygen mg/L 5.2 7.2
Fluoride, Total mg/L 0.3 0.3
Hardness, Total (as CaCO3) mg/L 212 266
Nitrate, Total (as N) mg/L 6.4 8.8
Nitrite Plus Nitrate (as N) mg/L 6.5 9.0
Orthophosphate, Total (as P) mg/L 0.3 1.2
pH SU 6.6 - 8.5
Phosphorus, Total (as P) mg/L 0.4 1.3
Sulfate, Total (as SO4) mg/L 71 105
Temperature Degrees F 64 - 88
Total Alkalinity (as CaCO3) mg/L 303 306
Total Dissolved Solids (TDS) mg/L 952 1087
Total Kjeldahl Nitrogen (TKN) (as N) mg/L 3.6 8.3
Total Suspended Solids (TSS)* mg/L 2.3 3.9

Turbidity NTU 0.6 2.0
*Largely non-detect (99%+)

2.2 Treatment Train and Equipment

The treatment processes were identified based upon the DPR regulations finalized by the California State 
Water Resources Control Board (SWRCB) on December 19, 2023.  A summary of this regulation is provided 
as follows. 

• The sum of the treatment process validated pathogen log reductions for the treatment train shall
be at least 20 log for enteric virus, 14 log for Giardia lamblia cyst (giardia), and 15 log for
Cryptosporidium oocyst (crypto), with an allowance to drop as low as 16/10/11, respectively, for up
to 10% of the time in a calendar month.

• The treatment train shall consist of no less than four separate treatment processes for each of the
three pathogens. Four treatment processes for each pathogen shall each be credited with no less



PBWA (0023627.00) Woodard & Curran, Inc.
Technical Memo - PBWA AWTF Preliminary Sizing and Concept Evaluation_20250106.docx January 6, 2025

than 1.0 log reduction, and no single process may be credited with more than 6 log reduction. A 
single treatment process may receive pathogen log reduction credits for one or more pathogens. 

• The treatment train shall consist of no less than three diverse treatment mechanisms each for
enteric virus, Giardia lamblia cyst, and Cryptosporidium oocyst.

o The three treatment mechanisms shall include one membrane physical separation
mechanism, one chemical inactivation mechanism, and one UV inactivation mechanism.
Additional treatment mechanisms may be used.

To meet the requirements of the regulations and achieve necessary log reduction values (LRVs) the DPR 
treatment train is assumed to be full advanced treatment (FAT) consisting of ozone-biologically active 
filtration (Ozone-BAF), micro or ultrafiltration (MF/UF), ultraviolet (UV) disinfection, reverse osmosis (RO), 
UV disinfection with advanced oxidation (UV-AOP) and chlorine disinfection. For the purpose of the 
conceptual siting assessment, the ozone generator, MF/UF, RO, UV disinfection, and UV-AOP process steps 
are assumed to be inside a closed process building. A second administrative building will house staff and 
lab facilities, storage, and electrical equipment. Other equipment located externally to the buildings, 
including pumps and chemical storage, will be canopy covered where necessary. The chlorine contact basin 
will be below grade with pumping facilities at grade to optimize footprint. Figure 1 shows a process flow 
diagram for the DPR treatment train for preliminary planning purposes; options for this treatment train can 
be evaluated in later planning and with the latest research from DPR demonstration projects by larger 
agencies (e.g. Pure Water Southern California, Pure Water LA). Associated storage and inter-process tankage 
is not shown in the treatment train diagram. Table 2 provides the anticipated treatment processes, and 
their estimated recoveries used for equipment sizing.  A treatment technologies table outlining the 
treatment processes in sequential order, their function, and anticipated LRVs was developed as part of Task 
1 of this project and is provided as Attachment 1.

FIGURE 1. DPR TREATMENT TRAIN

2.3 Treatment Yield

The sizing for each process train step includes accounting for water losses through treatment (96% recovery 
from ozone-BAF, 95% recovery from MF/UF, 85% recovery from RO). Detailed analysis of waste and brine 
management was not evaluated as part of this planning level site layout evaluation and will be done 

Tertiary 
Treated 

RW + 
Brackish 

GW

Ozone 
BAF MF/UF UV 

Disinfection
Reverse 
Osmosis

UV 
Disinfection 

AOP

Chlorine 
Disinfection

Inside Process Building



PBWA (0023627.00) Woodard & Curran, Inc.
Technical Memo - PBWA AWTF Preliminary Sizing and Concept Evaluation_20250106.docx January 6, 2025

separately in a later phase of the project. Table 2 lists the process flows for the proposed AWTF. The final 
production capacity of the facility is estimated to be up to 3.5 MGD.

TABLE 2: TREATMENT PROCESS FLOWS AND RECOVERIES

Process Recovery
Feed Flow 

(MGD)

Ozone 100% 4.5

BAF 96% 4.5

UF 95% 4.3

UV Disinfection 100% 4.1

RO 85% 4.1

UV/AOP 100% 3.5

Free Chlorine 100% 3.5

2.4 Process Equipment and Appurtenances Sizing

Conceptual layouts do not include process piping nor any sub-discipline designs (i.e., electrical, mechanical, 
plumbing). Additional equipment (e.g. condensers) and conduits (e.g. air ducts) are needed for an AWTF 
but were not included as part of the conceptual site layout evaluation. 

The process to develop estimated footprints for potable reuse facilities relied on a variety of information 
sources including specific vendor supplied equipment information and parametric sizing from potable reuse 
AWTF projects in California at various stages of implementation. Table 3 outlines the vendor provided 
packaged equipment systems used for this evaluation. For the ozone and chlorine contact basins 
specifically, sizing was developed using specific parameters for assumed treatment goals (e.g. required 
contact time to achieve 3-log giardia credits).

TABLE 3: VENDOR PROVIDED EQUIPMENT

System Vendor Model

Ozone Xylem
SMOevo 710 ozone generator and 

appurtenant systems

BAF Xylem Leopold BAF

UF WesTech Toray HFUG-2020AN UF System

UV Disinfection Xylem Wedeco Spektron 4000e

RO WesTech Toray TMG20D-400 RO System

UV/AOP Xylem Wedeco LBX 1500e



PBWA (0023627.00) Woodard & Curran, Inc.
Technical Memo - PBWA AWTF Preliminary Sizing and Concept Evaluation_20250106.docx January 6, 2025

3. Site Information

The proposed site for the AWTF is an undeveloped vacant parcel along Valley Boulevard in City of Industry. 
A parcel map that outlines the property owned by the City of Industry is shown in Figure 2. The parcel for 
site access is outlined in yellow and the orange outlined parcel indicates the limits of the property boundary 
for facility siting. An outline of parcel boundary overlaying a satellite image of the site is shown in Figure 3. 
At the time of the assessment the final determination had not yet been made whether a lot-line adjustment  
would be performed to align property lines with fence lines, or if the proposed AWTF could encroach past 
existing fence lines. A subsequent meeting with City of Industry confirmed that the parcel boundary is firm. 
Note, the parcel to the north of the proposed site is in City of Pomona's jurisdiction. Any lot-line adjustment 
with the property owner would be handled between the City of Industry and the City of Pomona.

The perimeter of the site that runs along San Jose Creek is approximately 1,000-ft in length and there is a 
slope roughly 30-ft wide that drops 15-ft from the edge of the grade to the path along the creek. Due to 
the relatively small area and narrow dimensions of the parcel it is necessary to use this space to maximize 